PARTS LIST

ITEM[ QTY [ PART NO. PART DESCRIPTION LENGTH | UNITWT. | NETWT.
1 | 1 | xMEPa6 4' X 6' MODULAR EQUIPMENT RACK BASE 289.22 289.22
2 | 5 | cs58134 5/8" x 1-3/4" HDG BOLT 13/4in 0.27 1.34
3 | 5 | cs8FW 5/8" HDG USS FLATWASHER 1/8in 0.07 0.35
4 | 5 | es8w 5/8" HDG LOCKWASHER 0.03 0.13
5 | 5 | es8NuT 5/8" HDG HEAVY 2H HEX NUT 0.13 0.65
TOTALWT. #| _ 314.82
NOTE:
INCLUDES ATTACHMENT HARDARE
FOR TWO SIDES OF PLATFORM
TOLERANCE NOTES DESCRIPTION o ¥
TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE: 4'X 6' MODULAR l [Engnecring  Alanta,GA
SAWED, SHEARED AND GAS CUT EDGES (¢ 0.030%) upport Team: Lo Angeles,
DRILLED AND GAS CUT HOLES (£0.030") - NO CONING OF HOLES EQUIPMENT PLATFORM BASE . 1-888-753-7446  Plymouth, IN
LASER CUT EDGES AND HOLES (£ 0.070" - NO CONING OF HOLES A valmont " coNNY Dallas, TX
BENDS ARE t 1/2 DEGREE
ALL OTHER MACHINING (% 0.030") CPD NO. DRAWN BY ENG. APPROVAL PART NO. N
ALL OTHER ASSEMBLY (# 0.060") CEK  1/27/2016 MEP46 oz
:"ME);D:TEAMR’:’NOTE: INTHIS DRAWING VALMONT CLASS| SUB | DRAWING USAGE CHECKED BY DWG. NO. m %
N
NDUSTRIES AND CONSIDERED A TRADE SECRET. ANV o | 81|02 CUSTOMER BMC 3/12/2016 MEP46
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TOLERANCE NOTES DESCRIPTION N fors:
TOLERANCES ON DIMENSIONS, UNLESS OTHERWISE NOTED ARE: 4'X 6' MODULAR gROIE l Engnecring - At eI’A "
SAWED, SHEARED AND GAS CUT EDGES (£0.030%) eam: ngel
DRILLED AND GAS GUT HOLES (#0.030") - NO CONING OF HOLES EQUIPMENT PLATFORM BASE . 1-888-753-7446  Plymou :;“R'"
LASER GUT EDGES AND HOLES (2 0.070") - NO CONING OF HOLES A valmont Y covmNY Dallas, TX
BENDS ARE t 1/2 DEGREE
ALL OTHER MACHINING (% 0.030") CPD NO. DRAWN BY ENG. APPROVAL PART NO. o
ALL OTHER ASSEMBLY (# 0.060") CEK  1/27/2016 MEP46 o3
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